SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450111C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) [(dBuV/m)| (dB) |(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4874 45.06 -28.94 74 36.89 325 13.23 37.56 - - P H
7311 48.97 -25.03 74 34.88 36.9 15.8 38.61 - - P H
7311 39.42 -14.58 54 25.33 36.9 15.8 38.61 - - A H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 06 4874 44.44 -29.56 74 36.27 325 13.23 37.56 - - P \%
2437MHz 7311 49.19 | -24.81 74 35.1 36.9 15.8 | 38.61 - - v
7311 39.46 -14.54 54 25.37 36.9 15.8 38.61 - - A \%
\%
\%
\%
\%
\%
\%
\%
\%
\%
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samonias. FCC RADIO TEST REPORT Report No. : FR450111C

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) |[(dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)
4924 44.15 -29.85 74 35.79 32.74 13.22 37.6 - - P H
7386 48.56 -25.44 74 34.7 36.68 15.85 | 38.67 - - P
7386 38.99 -15.01 54 25.13 36.68 15.85 38.67 - - A
802.11ax
HE20 Full
CH11 4924 44.58 -29.42 74 36.22 32.74 13.22 37.6 - - P
2462MHz 7386 47.82 |-26.18 74 3396 | 36.68 | 15.85 | 38.67 - -
7386 38.96 -15.04 54 25.1 36.68 15.85 | 38.67 - - A

K I KKK IKKKKlKklKkKkk|jzjxjxjx|jx|xT|xT |, T|T | T |

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450111C

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) [(dBpV/m)| (dBpV)| (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HN)
2389.695 68.61 -5.39 74 58.87 27.26 18.72 36.24 195 45 P H
2390 46.81 -7.19 54 37.07 27.26 18.72 36.24 195 45 A H
* 2412 116.41 - - 106.55 27.35 18.76 36.25 195 45 P H
802.11ax | * 2412 107.69 - - 97.83 | 2735 | 18.76 | 3625 | 195 | 45 | A | H
HE20 2484.776 57.36 -16.64 74 47.09 27.64 18.9 36.27 212 238 P H
Partial 2483.808 46.29 -7.71 54 36.02 27.64 18.9 36.27 212 238 A H
106/53 2389.8 70.41 -3.59 74 60.67 27.26 18.72 36.24 356 44 P \%
CHO1 2390 46.78 | -7.22 54 37.04 | 2726 | 1872 | 36.24 | 356 | 44 AV
2412MHz | « 2412 120.02 - - 110.16 | 27.35 | 1876 | 3625 | 356 | 44 | P | V
* 2412 109.1 - - 99.24 27.35 18.76 36.25 356 44 A \%
2484.424 55.97 -18.03 74 45.7 27.64 18.9 36.27 192 314 P \%
2483.544 45.76 -8.24 54 35.51 27.63 18.89 36.27 192 314 A \%
2387.216 56.07 -17.93 74 46.34 27.25 18.72 36.24 118 50 P H
2387.368 44.95 -9.05 54 35.22 27.25 18.72 36.24 118 50 A H
* 2462 112.34 - - 102.21 27.55 18.85 36.27 107 323 P H
802.11ax * 2462 103.25 - - 93.12 27.55 18.85 36.27 107 323 A H
HE20 2484.2 69.38 -4.62 74 59.11 27.64 18.9 36.27 107 360 P H
Partial 2484 47.1 -6.9 54 36.83 27.64 18.9 36.27 107 360 A H
106/54 2389.344 55.59 -18.41 74 45.85 27.26 18.72 36.24 204 324 P \%
CHI11 2389.8 45.6 -8.4 54 35.86 | 27.26 | 18.72 | 36.24 | 204 | 324 | A |V
2462MHz | « 2462 118.58 - - 108.45 | 2755 | 1885 | 3627 | 281 | 49 | P | V
* 2462 109.32 - - 99.19 27.55 18.85 36.27 281 49 A \%
2483.6 72.03 -1.97 74 61.78 27.63 18.89 36.27 281 49 P \%
2483.72 49.69 -4.31 54 39.44 27.63 18.89 36.27 281 49 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C16 of C20

FAX : 886-3-327-0855




samonias. FCC RADIO TEST REPORT Report No. : FR450111C

Emission above 18GHz

2.4GHz WIFI 802.11ax HE20 (SHF)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
24811 415 -32.5 74 42.92 39.22 19.7 60.34 - - P
2.4GHz
802.11ax
HE20 20954 41.18 -32.82 74 47.39 38.09 17.43 61.73 - - P
SHF

< I K| KKK KK KK <KK<Kjrjjxzfxjxyxjxx|xT T | T | T

1. No other spurious found.

2. All results are PASS against limit line.

Remark
The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
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FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450111C

Emission below 1GHz

2.4GHz WIFI 802.11ax HE20 (LF)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(HIV)
49.89 34.89 -5.11 40 541 14.75 1.6 35.56 397 125 Q H
95.96 26.88 -16.62 43.5 44.86 15.51 2.02 35.51 - - P H
196.26 29.43 | -14.07 435 47.02 14.96 2.78 35.33 - - P H
206.4 31.79 -11.71 43.5 49.03 15.23 2.84 35.31 - - P H
827.2 34.35 -11.65 46 34.31 28.21 5.26 33.43 - - P H
897.6 36.31 -9.69 46 35.06 28.92 5.51 33.18 - - P H
H
H
H
H
2.4GHz H
802.11ax H
HE20 49.89 35.83 -4.17 40 55.04 14.75 1.6 35.56 113 227 Q \%
LF 95.96 2157 |-21.93| 435 3955 | 15.51 202 | 3551 - - P |V
199.49 27.96 -15.54 43.5 45.47 15.01 2.8 35.32 - - P \%
204.8 30.04 -13.46 43.5 47.37 15.15 2.83 35.31 - - P \%
715.2 345 -11.5 46 36.36 27.03 4.97 33.86 - - P \%
901.6 36.43 -9.57 46 35.07 29 5.52 33.16 - - P \%
\%
\%
\%
\%
\%
\%
1. No other spurious found.
2. All results are PASS against limit line.
Remark

The emission position marked as

“

against limit or emission is noise floor only.

means no suspected emission found and emission level has at least 6dB margin

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT Report No. : FR450111C

Note symbol

Fundamental Frequency which can be ignored. However, the level of any unwanted
emissions shall not exceed the level of the fundamental frequency.

! Test result is Margin line.

P/A | Peak or Average

H/V | Horizontal or Vertical

TEL : 886-3-327-0868 Page Number : C19 of C20
FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450111C

A calculation example for radiated spurious emission is shown as below:

FAX : 886-3-327-0855

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
142 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)(HV)
802.11b 2390 55.45 | -1855 74 5451 | 3222 | 458 | 3586 | 103 | 308 P | H
CHO1
2412MHz 2390 43.54 -10.46 54 42.6 32.22 4.58 35.86 103 308 A H
1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)
2. Level(dBuV/m) =
Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
3. Margin (dB) = Level(dBuV/m) — Limit Line(dBuV/m)
For Peak Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 54.51(dBuV) — 35.86 (dB)
= 55.45 (dBuV/m)
2. Margin (dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 55.45(dBuV/m) — 74(dBuV/m)
= -18.55(dB)
For Average Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)
= 43.54 (dBuV/m)
2. Margin (dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 43.54(dBuV/m) — 54(dBuV/m)
= -10.46(dB)
Both peak and average measured complies with the limit line, so test result is “PASS”.
TEL : 886-3-327-0868 Page Number : C20 of C20




samonias. FCC RADIO TEST REPORT Report No. : FR450111C

Appendix D. Radiated Spurious Emission Plots

Temperature : 19.7~23.5°C

Test Engineer : John Chuang, David Dai, and Sam Chou

Relative Humidity : [64.9~70.8%

Note symbol

-L Low channel location

-R | High channel location

TEL : 886-3-327-0868 Page Number : D1 of D65
FAX : 886-3-327-0855



samonias. FCC RADIO TEST REPORT Report No.

: FR450111C

MOMO <Ant. 1+2>

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Band Edge @ 3m)

809 809 PERK 74
/ Vgt eosasmdtsrrstyet’|
500, 0.0 s A A e b
Condition :PEAK_BE_74 3m 9120D_02360_231030 HORIZONTAL Condition PEAK_74 3m 9120D_02360_231030 HORIZONTAL
B S e
100.0| //‘//\ 100.0/
80.0f / 80.0/
40.0f L e e L =
Condition : AVG_BE_54 3m 9120D_02360_231030 HORIZONTAL Condition : AV6_54 3m 9120D0_02360_231030 HORIZONTAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT Report No. : FR450111C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO6 2412MHz - R

1+2 Horizontal Fundamental

A (@BuVim) Date: 20240621

PERK BE 74

+
o U NS B Vo N
400
309
200
100

412 2420 2430 2440 2450 2460 2470 240 2490 2500
Frequency (MHz)

Site +03CH20-HY
Condition :PEAK_BE_74 3m 9120b_02360_231030 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

1 (@BuVim) Date: 2024-06-21

- 'AVG_BE 54
500

P U PN IR OV g L N
s —
00
200
100
T S R T
eauency
Site :03CH20-HY
Condition : AV6_BE_54 3m 9120D_02360_231030 HORIZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450111C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11b CHO1 2412MHz - L
1+2 Vertical Fundamental
wd
wod
0.0 o] 500] i e
o
o
Site :03CH20-HY Site 03CH20-HY
Condition : PEAK_BE_74 3m 9120D_02360_231030 VERTICAL Condition PEAK_74 3m 9120D_02360_231030 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
g /V\ |
wd
o ; il
ad ~ =
wd
o
Site :03CH20-HY Site 03CH20-HY
Condition : AV6_BE_54 3m 9120D_02360_231030 VERTICAL Condition AV6_54 3m 9120D_02360_231030 VERTICAL
ROWELOTD 000Kz VoW 0010 ST RBWH000000GHz VBWAOBL0KHs SWT Auto
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT Report No. : FR450111C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO6 2412MHz - R

1+2 Vertical Fundamental

A (@BuVim) Date: 20240621

B

1000) \

900

809 PERK BE 74
700

o0 S :

s B e L B e et ot i U
400)
300
200)
109
412 2420 2430 2440 2450 2460 2470 240 2490 2500
Frequency (MHz)
Site +03CH20-HY
Condition +PEAK_BE_74 3m 9120b_02360_231030 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

1 (@BuVim) Date: 2024-06-21

\
500 -
4 P\\M /\M.\,\/\(UU‘

A1z 2420 2430 2440 2450 2460 2470 24s0 2490 2500
Frequency (MHz)
Site +03CH20-HY
Condition : AV6_BE_54 3m 9120D_02360_231030 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450111C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - L

1+2

Horizontal

Fundamental

A (@BuVim)

Date: 2024.06.21

Date: 2024-06-21

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

100
1004
204 \ 504
a0 \ o0l AT
109 700
a0 \ o0l /
L P — ey S B it o]
109 104
209 200
200 20
100 10
= B T o oo w0 o1 70 zs0. 70, 00
roduency (Mie) Froauency (e}
Site :03CH20-HY Site. :03CH20-HY
Condition : PEAK_BE_74 3m 9120D_02360_231030 HORIZONTAL Condition PEAK_74 3m 9120D_02360_231030 HORIZONTAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
) @Bovim) Date: 202406 21 J @guvm) Date: 20240621
1300 1300
1200 1200
109 o)
1000 1004
509 504
a0 504l
700 700
60 it 509 o
s0d — e s0d s S
400 I Py — e
309 204
200 200
100 104
= T oo o0 10 oo 1o 2o 36 306 2700 0
reduency (Mie) roauency Wz}
Site :03CH20-HY Site. :03CH20-HY
Condition : AV6_BE_54 3m 9120D_02360_231030 HORIZONTAL Condition : AV6_54 3m 9120D0_02360_231030 HORIZONTAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D6 of D65



samonias. FCC RADIO TEST REPORT

Report No. : FR450111C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - R

1+2

Horizontal

Fundamental

Avg.

\
e

200)
109
420 2430, 240, 250, 2460, 270, 2480, 240, 250
Frequency (MHz)
Site +03CH20-HY
Condition : AV6_BE_54 3m 9120D_02360_231030 HORIZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

) @Buvim) Date:2024.06.21
1300
1200
1100 /"\
1000
200 \
\
s00) \ PERK B 74
700
N
600 e .
o R S U VOV I
100
300
200
100
T T N T T T )
Frequency (WHe)
site £03CH20-HY
Condition :PEAK_BE_74 3m 9120D_02360_231030 HORIZONTAL
 RBW-1000.000KHz VBW:3000.000KHz SWT:Auto
) @suvim) Date: 2024.06.21
1300
1200
109
1000 f /\\
900

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450111C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11b CHO6 2437MHz - L
1+2 Vertical Fundamental
o
800 / 804 PERKTA
o WJ
A S U W o - B OO | L o
o
o
Site :03CH20-HY Site :03CH20-HY
Condition : PEAK_BE_74 3m 9120D_02360_231030 VERTICAL Condition PEAK_74 3m 9120D_02360_231030 VERTICAL
RO 00D 000Kz VoW SO0 0o0KHz ST RO T000 000k VoW 3005 000K SWTAST0
Peak
1009 /
0 /
500 s00] T
m;w—/J o S U N O NS S g ———
2
Site :03CH20-HY Site :03CH20-HY
Condition : AV6_BE_54 3m 9120D_02360_231030 VERTICAL Condition 1 AV6_54 3m 9120D_02360_231030 VERTICAL
ROWELOGD 000Kz Vo OO10 5 SUr Tt ROMELoOD 00K VoW 01Ok WA
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Report No

. FR450111C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - R

1+2

Vertical

Fundamental

1 (g8

wim)

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

I

oy

1100 =

1000 AN

s00 \

N

) AN PERK_BE 74
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byl \me b,

50,0 - et |
-

-

e
e osczony
Condition : PEAK_BE_74 3m 9120D_02360_231030 VERTICAL
ek o ssse s

o I
o
by
T
5 I
80.0 /
700 / \
-

.
o -
o
o

e oscony
Condition : AV6_BE_54 3m 9120D_02360_231030 VERTICAL

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450111C

- ot 202051 o) bt 202051
104 1209
120.0f 1200 1
oo vai 0
1004 0g
%0g s0q
w00 w00 .
09 700 i
o0 s0q
e e il [ ——
00 S - s09 = SR —
%09 200 [
200 209 |
109 10q ‘
=0 B mm mm . wmwm w6 T W e e Y
roquency Frouancy i
Site : 03CH20-HY Site. 03CH20-HY
Condition :PEAK_BE_74 3m 9120D_02360_231030 HORIZONTAL Condition PEAK_74 3m 9120D_02360_231030 HORIZONTAL
{RBWLIO00000KHz VBW-3000.000KHz SWTAuto REWEI000.000KHz VBW:3000000KHz SWT:Auta
— b 20521 - b 22051
104 120q
10 1209
0o A 0
104 A g
%09 s0g
w00 w00
700 700
600 609 VG 54
9 LWM/’"J“’J 0 5 i
Y E— Y e — et
200 200
209 0
109 10q
=0 B mmmm . awm wm w6 I a e e a a a Y
roqency Frouency o)
Site : 03CH20-HY Site. 03CH20-HY
Condition : AV6_BE_54 3m 9120D_02360_231030 HORIZONTAL Condition AV6_54 3m 9120D_02360_231030 HORIZONTAL
| RBWAIO00000KHz VBWA0.010KHz SWT:Auto REWFI000000KHz VBW-0010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D10 of D65
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CH11 2462MHz - R

1+2 Horizontal Fundamental

A (@BuVim) Date: 20240621

A
/
809 PERK BE 74
700
s00) i

fostrgtermar st -

e

300
200)
109
420 2430, 2440, 2450, 2450, 210, 2480, 24, 2500
Frequency (MHz)
Site +03CH20-HY
Condition :PEAK_BE_74 3m 9120b_02360_231030 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

1 (@Buvim) Date: 20240621

60.0) 7 S e AVG_BE 54
500 ! ™
P—— .y
409 T
309
209
100
420 2430, 2440, 250, 460, B ;e 2. 2500
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Site +03CH20-HY
Condition + AV6_BE_54 3m 91200_02360_231030 HORIZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CH11 2462MHz- L

1+2 Vertical Fundamental

1 (@Buvim) Date: 2024.06.21 evel (4B Date: 2024.06.21
1300 1300

1200 1200 .

1100 o)

1000 1000
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5000 s — s
-
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Condition :PEAK_BE_74 3m 9120D_02360_231030 VERTICAL Condition PEAK_74 3m 9120D_02360_231030 VERTICAL
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100.0| ! 100.0f
- /
609 609 AV 54|
;/q e
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Condition : AV6_BE_54 3m 9120D_02360_231030 VERTICAL Condition AV6_54 3m 9120D_02360_231030 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FR450111C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m
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802.11b CH11 2462MHz - R
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Vertical

Fundamental

A (@BuVim)
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Frequency (MHz)
Site +03CH20-HY
Condition +PEAK_BE_74 3m 9120D_02360_231030 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) (@BuVim) Date: 2024.06-21
1309
1209
100 /\,\
100, e
900) N
N
800
09 —~ e AVG_BE 54
509 _,\M_,f/
400 S —
300)
200)
100
420 2430, 2a40. 2050, 2460. 20, 2480, 290, 2500
Frequency (MHz)
Site +03CH20-HY
Condition + AV6_BE_54 3m 9120D_02360_231030 VERTICAL

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D13 of D65



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR450111C

2.4GHz 2400~2483.5MHz

WIFI 802.11g (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO1 2412MHz- L

1+2

Horizontal

Fundamental

A (@Buvim)

Avg.

: RBW:1000.000KHz VBW:0.010KHzZ SWT:Auto

- N o202 0520
w0 10
w0 10
o wnd
o w0
209 s0d
809 809 PERK 74
00 700
)
500 o0d f
509 e S S N
P po
0 200
00 00
100 10d
o T e 0 e T T LT ™ "
- Heawncy
sie 03cH20y sire oacHz20y
Condition : PEAK_BE_74 3m 9120D_02360_231030 HORIZONTAL Condition PEAK_74 3m 9120D_02360_231030 HORIZONTAL
RBWEIO0D 000Kz VBW-3000000KHz SWTAuto REWEI000000K 12 VEWA3000.000KHz SWTAuto
- N o 20200520
o w0
10 1
;
o wnq
10 ava w0
s00 s0d
w00 200
700 700
s00 o0d e
g 500
i ]
R —
40| _— oY — BN
9 200
00 00
100 10d
B P o P o T [ LT -
- Heasncy i
Sie o3cHz0-y s 03cHz0.-y
Condition : AV6_BE_54 3m 9120D_02360_231030 HORIZONTAL Condition

+ AV6_54 3m 9120D_02360_231030 HORIZONTAL
: RBW:1000.000KHZ VBW:0.010KHzZ SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D14 of D65



samonias. FCC RADIO TEST REPORT

Report No. : FR450111C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO1 2412MHz - R

1+2

Horizontal

Fundamental

Peak

A (@BuVim) Date: 20240620

oo

ha

\ PEAK_BE 74

TN S R P O ST

412 2420 2430 2440 2450 2460 2470 240 2490 2500

Site
Condition

Frequency (MHz)

+03CH20-HY

:PEAK_BE_74 3m 9120b_02360_231030 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left blank

Avg.

1 (@BuVim) Date: 20240620

o)
s
g

N
S N R N S R

Az 2420 2430 2440,

Site
Condition

245, 2460 2470, 2480 2490, 2500
Frequency (MHz)

+03CH20-HY

: AV6_BE_54 3m 9120D_02360_231030 HORIZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D15 of D65



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR450111C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO1 2412MHz- L

1+2 Vertical Fundamental
wd
wod ~ |
o ] BN I — IS S—

o

o

Site :03CH20-HY Site 03CH20-HY

Condition : PEAK_BE_74 3m 9120D_02360_231030 VERTICAL Condition PEAK_74 3m 9120D_02360_231030 VERTICAL

: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak

uog

wd

o il
ad d

400) T oo N S R (N - L
wd

o
Site :03CH20-HY Site 03CH20-HY
Condition : AV6_BE_54 3m 9120D_02360_231030 VERTICAL Condition AV6_54 3m 9120D_02360_231030 VERTICAL

ROWELOTD 000Kz VoW 0010 ST RBWH000000GHz VBWAOBL0KHs SWT Auto
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D16 of D65



samonias. FCC RADIO TEST REPORT Report No. : FR450111C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO1 2462MHz - R

1+2 Vertical Fundamental

A (@BuVim) Date: 20240620

ool
1000
s00)
800) PEAK_BE 74

o A
wd

T
o %PMWWMM\MM‘/W%_W J
400
309
200
100
42 2420 240, 2440 2450 2460 Z470. 240 2400 2500
Froquency (MHz)
site +03CH20-HY
Condition +PEAK_BE_74 3m 9120D_02360_231030 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

1 (@BuVim) Date: 20240620

oY aval
-

Toaf— -\

600) AVG_BE 54,
500 1

o) — — |
300
200
109
412 2420, 2430 2440 2450 2460 2470 z4s0 2490 2500
Frequency (MHz)
Site +03CH20-HY
Condition : AV6_BE_54 3m 9120D_02360_231030 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D17 of D65



SPORTON LAB.

FCC RADIO TEST REPORT Report No.

: FR450111C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO6 2437MHz - L

1+2 Horizontal Fundamental

A (@BuVim) Date: 20240620 ) (@Buvim)

Date: 20240620

1200 1

!
o n,

PERK 74
v
s00) o 600)
01 B Bt e Essit g | L e - s
400) 400
300 300]
200) 200]
109 100
310 2340, 2360, 2360, 2420, 2840, 2460, 2470 000 300 1500 1700, 1900, 2100 2300 2600.  Z700. 3000
Frequency (MHz) Frequency (MiHz)
Site +03CH20-HY Site +03CH20-HY
Condition +PEAK_BE_74 3m 9120b_02360_231030 HORIZONTAL Condition PEAK_74 3m 9120D_02360_231030 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
A @BuVim) Date: 20240620 ) (@Buvim) Date: 20240620
1300) 1300
1200) 1200
1100

wwod A

- o

Avg.

o~ 7Y S M
300) 300]
200) 200]
109 100]
310 2340, 2360, 2580, 2400, 2420, 2440, 2460, 2470 000 300 1500 700, 1e00. 2100 2300 2600.  Z700. 0
Frequency (MHz) Frequency (MHz)
Site +03CH20-HY Site +03CH20-HY
Condition : AV6_BE_54 3m 9120D_02360_231030 HORIZONTAL Condition : AV6_54 3m 91200_02360_231030 HORIZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D18 of D65



samonias. FCC RADIO TEST REPORT

Report No. : FR450111C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - R

1+2

Horizontal

Fundamental

Avg.

N \ﬂf\\

= -
700}/ o

600 AV Ao BE 54
500 :

400 S—
209

200

100

0 s e e e 2o 2o 20 30
reauency ()

site £03CH20-HY
Condition : AV6_BE_54 3m 9120D_02360_231030 HORIZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

1 (@Buvim) Date: 2024.06.20
1300
1200
1109 AV-AaN
1000
900)
~
209 B V{v\, PERK_BE 74
700
60.0] ’\ﬂ/\‘“ =
RN .
500 s
400
300
200)
100
a0z, ZwM0 zasn 20 2 ez 00
Froquency (WHz)
site +03CH20-HY
Condition :PEAK_BE_74 3m 9120D_02360_231030 HORIZONTAL
< RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @Bvim) Date: 2024.06.20
1300
1200

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D19 of D65



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR450111C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - L

1+2

Vertical

Fundamental

A (@BuVim)

Date: 20240620

SO0t A

) (@BuVim) Date: 20240620

PERK 74

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

ad and
09 300
200 200
109 100
i T B X L N R ™
reauency (Wie Feaiency (i)
Site :03CH20-HY Site. :03CH20-HY
Condition : PEAK_BE_74 3m 9120D_02360_231030 VERTICAL Condition PEAK_74 3m 9120D_02360_231030 VERTICAL
{RBW-I000.000KHz VBW:3000.000KHz SWT:Auto REW-1000 000Kz VBW:3000.000KHz SWT-Auto
Peak
e 2024620 — vae: 2024.9620
1300 1500
1200 1200
o9 o)
1000 1000
s0d o
s 509
70 - S 700
Py et = o0 -
50.0) / 50,0 /
awol IIY o S e
30 309
204 200
100 100
i NI 7 S - S o
roauoncy (e Hediency i)
Site :03CH20-HY Site. :03CH20-HY
Condition : AV6_BE_54 3m 9120D_02360_231030 VERTICAL Condition : AV6_54 3m 9120D_02360_231030 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D20 of D65



samonias. FCC RADIO TEST REPORT

Report No. : FR450111C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - R

1+2

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

mfm\
100.0| \
90 M
809 “‘-\h\_\% PEAK_BE 74
70.0| e,
o L]
-
o
Condition : PEAK_BE_74 3m 9120D_02360_231030 VERTICAL
TN T otz b o e
Peak Left Blank
_
90.0) \
.
wﬂ/
0. AVG_BE_54
o
)
o
Condition : AV6_BE_54 3m 9120D_02360_231030 VERTICAL

Left Blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D21 of D65



samonias. FCC RADIO TEST REPORT

Report No. : FR450111C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH11 2462MHz- L

1+2

Horizontal Fundamental

Avg.

i oo 0240620 et ——
o
;
9 WM o
0.0 o AR AR 0.0t o AU
0
200
eanncy oy
Site :03CH20-HY Site. 03CH20-HY
Condition : PEAK_BE_74 3m 9120D_02360_231030 HORIZONTAL Condition PEAK_74 3m 9120D_02360_231030 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
1o
o
609 ad 509 Ao
a0 T, = -
00| S S E— o An.nw__—,\_/-———————/d
w0
2
onncy oy b
Site :03CH20-HY Site. 03CH20-HY
Condition : AV6_BE_54 3m 9120D_02360_231030 HORIZONTAL Condition AV6_54 3m 9120D_02360_231030 HORIZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D22 of D65



samonias. FCC RADIO TEST REPORT

Report No. : FR450111C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH11 2462MHz - R

1+2

Horizontal

Fundamental

1 (g8

wim)

Date: 20240620

PERK_BE 74

Avg.

Site
Condition

Froquency (MHz)

+03CH20-HY

: AV6_BE_54 3m 9120D_02360_231030 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

00 Nl
L]
.
o
Condition : PEAK_BE_74 3m 9120D_02360_231030 HORIZONTAL
TN T s i o oz
Peak Left Blank
1000 /f \/_\
-
-
.
2 S
40.0) \
o

Left Blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D23 of D65



samonias. FCC RADIO TEST REPORT Report No. : FR450111C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11g CH11 2462MHz- L
1+2 Vertical Fundamental
wd
609 W s0q)
B 50.0; T e e —C stoactoustit bt
o
o
Site :03CH20-HY Site 03CH20-HY
Condition : PEAK_BE_74 3m 9120D_02360_231030 VERTICAL Condition PEAK_74 3m 9120D_02360_231030 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
uog
wd
o il
500 - 500 =
400| M PIY e m— S NS e
wd
o
Site :03CH20-HY Site 03CH20-HY
Condition : AV6_BE_54 3m 9120D_02360_231030 VERTICAL Condition AV6_54 3m 9120D_02360_231030 VERTICAL
ROWELOTD 000Kz VoW 0010 ST RBWH000000GHz VBWAOBL0KHs SWT Auto
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D24 of D65



samonias. FCC RADIO TEST REPORT Report No. : FR450111C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CH11 2462MHz - R

1+2 Vertical Fundamental

A (@BuVim) Date: 20240620

1400«»4/""\»/“’”\\

1000

N
\\

709 Mo T

o %
509 ]

PERK_BE 74

460 2463.2465. 246724602471 469.7491.2493. 24952497, 2500
Frequency (MHz)

Site +03CH20-HY
Condition +PEAK_BE_74 3m 9120b_02360_231030 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left Blank

A (@BuVim) Date: 20240620

e AVG BE b4

400) =l [ | [ [

450 2453.2465.2467.2469.2471 489.24012493.2495.247. 2500
Froquency (MHz)

Site +03CH20-HY
Condition : AV6_BE_54 3m 9120D_02360_231030 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. Left Blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D25 of D65



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR450111C

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CHO1 2412MHz - L

1+2

Horizontal

Fundamental

A (@Buvim) Date: 20240514

Avg.

: RBW:1000.000KHz VBW:0.010KHzZ SWT:Auto

od
o
800 200 PEAK 74,
70.0) 3 et 70|
60.0| 60.0| {
- by I B S W~ W o
s
Condition : PEAK_BE_74 3m 9120D_02360_231030 HORIZONTAL Condition PEAK_74 3m 9120D_02360_231030 HORIZONTAL
03 oeoR vow Sece B Suts o To00o0mme ToS0ch 00t S
Peak
2od
wod .
o
g
s
Condition : AV6_BE_54 3m 9120D_02360_231030 HORIZONTAL Condition : AV6_54 3m 9120D_02360_231030 HORIZONTAL

: RBW:1000.000KHZ VBW:0.010KHzZ SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D26 of D65



samonias. FCC RADIO TEST REPORT Report No. : FR450111C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CHO1 2412MHz - R

1+2 Horizontal Fundamental

A (@BuVim) Date: 20240514

Ly —
1000)
900
809 PERK BE 74
700

0o b,

s00) et s e -
100
300
200
100

412 2420 2430 2440 2450 2460 2470 240 2490 2500
Frequency (MHz)

Site +03CH20-HY

Condition :PEAK_BE_74 3m 9120b_02360_231030 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left Blank

1 (@BuVim) Date: 20240514

1000)

909

800)

700)

600) AVG_BE 54,

== T
|
400) —

412 2420 2430 2440 2450 2460 2470 24s0 2490 2500
Frequency (MHz)
Site +03CH20-HY
Condition : AV6_BE_54 3m 9120D_02360_231030 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. Left Blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450111C

1 (@Buvim) Date: 2024.05.14 evel (4B Date: 2024.05.14
1300 1300
1200 1200 <
1100 o)
1000 1000
90| 90
800 i a0 verk T
700 Vo 70 |
500 /" 60 \%
itk =]
504 e
400 40
309 300
200 200
100 100
510 2320, 7540, 2360 0. 240, s 000 00 500 700 900 2100 2300 2500, 2700, 000
Frequency (MHz) Frequency (MHa)
site +03CH20-HY Site 03CH20-HY
Condition +PEAK_BE_74 3m 9120D_02360_231030 VERTICAL Condition PEAK_74 3m 9120D_02360_231030 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto
A @Buvim) Date: 2024.05.14 A 0B Date: 2024.05-14
1300 1300
1200 1200
1109 o
1000 1000
90| 90
800 w0
500 0.
— G 54
L ‘.“__J G =
500 S0
400 e e
30| 304
200 200
100 100
510 2520, 7540, 2560, 560, 240, s 000 00 500 700 900 2100 2300 200, 2700, 000
Frequency (MHz) Frequency (MHa)
site +03CH20-HY Site 03CH20-HY
Condition + AV6_BE_54 3m 9120D_02360_231030 VERTICAL Condition AV6_54 3m 9120D_02360_231030 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHz VBW:0010KHzZ SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D28 of D65



samonias. FCC RADIO TEST REPORT

Report No. : FR450111C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CHO1 2412MHz - R

1+2

Vertical

Fundamental

Peak

A (@BuVim)

Date: 20240514

PERK BE 74

412 2420 2430 2440, 2450 2460 2470
Frequency (MHz)
Site +03CH20-HY
Condition +PEAK_BE_74 3m 9120b_02360_231030 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

240, 240 2500

Left Blank

Avg.

1 (@BuVim)

Date: 20240514

AVG_BE 54
T
— Tl |

400
209
29
109

42 2a0. 24, ow0. 240 760 Za0. 240 2400 2500

Froquency (MHz)

site +03CH20-HY
Condition + AV6_BE_54 3m 9120D_02360_231030 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Left Blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450111C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CHO6 2437MHz - L

1+2

Horizontal

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

1209 o 1200) i
500 a0 )u e
700) /“-w 700
s
P A A O SN N —— PR W & BESS R
s
e
Site :03CH20-HY Site :03CH20-HY
Condition : PEAK_BE_74 3m 9120D_02360_231030 HORIZONTAL Condition PEAK_74 3m 9120D_02360_231030 HORIZONTAL
oW T000000R 1 VoW 900000 1s S RO To000omks VoWt 000Hs St
Peak
uog YAV
o
a0 \/‘ AN s00) f -
500 e 500 M’I,__J
L [ 400 e
s
Site :03CH20-HY Site :03CH20-HY
Condition : AV6_BE_54 3m 9120D_02360_231030 HORIZONTAL Condition

: AV6_54 3m 91200_02360_231030 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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samonias. FCC RADIO TEST REPORT

Report No. : FR450111C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CHO6 2437MHz - R

1+2

Horizontal

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

) @ouvim) Date:2024.06.21
1300
1200
o s A
1009 \
Sl
900
o |
800 PERK B 74
ot W
00 % .
s
s00)
100
300
200
100
T T N T T T T )
roquency ()
site £03CH20-HY
Condition :PEAK_BE_74 3m 9120D_02360_231030 HORIZONTAL
 RBW-1000.000KHz VBW:3000.000KHz SWT:Auto
) @suvim) Date: 2024.06.21
1300
1200
109
8 \Vall\Va
900
800
700
60.0) \/\/ AVG_BE 54|
s00) T
. NI
300
200
100
T T T T N T T T N =1
roquoncy (z)
site £03CH20-HY
Condition : AV6_BE_54 3m 9120D_02360_231030 HORIZONTAL

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450111C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CHO6 2437MHz - L

1+2

Vertical

Fundamental

A (@BuVim)

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

I oo R
120.0 120.0| 1
909 L™ 900
i
500 iR i P T Lol e v e e e e B st
o
o
Site :03CH20-HY Site :03CH20-HY
Condition : PEAK_BE_74 3m 9120D_02360_231030 VERTICAL Condition PEAK_74 3m 9120D_02360_231030 VERTICAL
e o000k et Scam o S At
Peak
o]
o
s ) ] |
509 / 50 FAE —
wo0f e I T
e
Site :03CH20-HY Site :03CH20-HY
Condition : AV6_BE_54 3m 9120D_02360_231030 VERTICAL Condition 1 AV6_54 3m 9120D_02360_231030 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

. FR450111C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CHO6 2437MHz - R

1+2

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

) cBuvim) Date: 202406 21
1300
1209 i
110.0| ke
1000 4
a0
MMW
a0
PEAK BE 74
109 et
500 LT}
50 —
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209
200
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0 o Zwe e s 2o 2wz 300
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site £03CH20-HY
Condition : PEAK_BE_74 3m 9120D_02360_231030 VERTICAL
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1300
1200
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50.0 R
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209
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0 s e e e 2o 2o 20 30
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Condition : AV6_BE_54 3m 9120D_02360_231030 VERTICAL

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT Report No. : FR450111C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11ax HE20 Full CH11 2462MHz- L
1+2 Horizontal Fundamental
wd
wod .
L = e et 50.0), i, e
o
o
Site :03CH20-HY Site 03CH20-HY
Condition : PEAK_BE_74 3m 9120D_02360_231030 HORIZONTAL Condition PEAK_74 3m 9120D_02360_231030 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
1000) \/ 1000
wd
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s00] - 504 1
00| 40.0| —— T
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o
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Condition : AV6_BE_54 3m 9120D_02360_231030 HORIZONTAL Condition AV6_54 3m 9120D_02360_231030 HORTZONTAL
RBWHO00000k 1z VBWOOI0RHs SWT Ao RBWH000000GHz VBWAOBLOKH: SWT At
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT Report No. : FR450111C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CH11 2462MHz - R

1+2 Horizontal Fundamental

A (@BuVim) Date: 20240514

OOt
1000)

900

809 PERK_BE 74
700

B
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Condition :PEAK_BE_74 3m 9120b_02360_231030 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
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Condition : AV6_BE_54 3m 9120D_02360_231030 HORIZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR450111C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH11 2462MHz- L

1+2

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

) @uvim) Date: 2024.05.14 ovel 4Bu Date: 2024 0514
1300 1300
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Condition < PEAK_BE_74 3m 9120>_02360_231030 VERTICAL Condition PEAK_74 3m 91200_02360_231030 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
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Condition + AVG_BE_54 3m 91200_02360_231030 VERTICAL Condition AV6_54 3m 91200_02360_231030 VERTICAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT

Report No. : FR450111C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH11 2462MHz - R

1+2

Vertical

Fundamental

Peak

A (@BuVim)
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1000
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T~

PERK_BE 74
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Site +03CH20-HY
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+RBW:1000.000KHz VB!
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+PEAK_BE_74 3m 9120b_02360_231030 VERTICAL

W:3000.000KHZ SWT:Auto

Left blank

Avg.
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Froquency (MHz)

ndition : AV6_BE_54 3m 9120D_02360_231030 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450111C

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 106/53 CHO1 2412MHz - L

1+2

Horizontal

Fundamental

A (@Buvim)

Date: 20240523

Avg.

+ RBW:1000.000KHz VBW:0.110KHz SWT:Auto
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J By Dot 20240523 ovelapuvm) Date 20240523
1300 1204
1204 1204
109 109 ,
1000 f \h 1004
s0d s0d
v
500 / 609 1 I wEE
504 1 s0d
w09 Py — e =
304 30
209 204
10d 10d
TR a0 0 om0 a7 oo a0 Teo0Too w0 aio0 w0 zo zmo 300
Frecuency (e Freauency (e}
site £03CH20HY site 03cH20-HY
Condition : AV6_BE_54 3m 9120D_02360_231030 HORIZONTAL Condition AV6_54 3m 9120D_02360_231030 HORIZONTAL

RBW:1000.000KHz VBW:0.110KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT

Report No. : FR450111C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 106/53 CHO1 2412MHz - R

1+2

Horizontal

Fundamental

A (@BuVim)
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Left blank
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+ RBW:1000.000KHz VBW:0.110KHz SWT:Auto

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR450111C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 106/53 CHO1 2412MHz - L

1+2

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.110KHz SWT:Auto
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1300 1500
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Condition : AV6_BE_54 3m 9120D_02360_231030 VERTICAL Condition AV6_54 3m 9120D_02360_231030 VERTICAL

RBW:1000.000KHz VBW:0.110KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT

Report No. : FR450111C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 106/53 CHO1 2412MHz - L

1+2

Vertical

Fundamental
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Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D41 of D65



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450111C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 106/54 CH11 2462MHz - L

1+2

Horizontal

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.110KHz SWT:Auto
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Condition  : AVG_BE_54 3m 9120>_02360_231030 HORTZONTAL Condition AV6_54 3m 9120D_02360_231030 HORTZONTAL

RBW:1000.000KHz VBW:0.110KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT Report No. : FR450111C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE20 Partial 106/54 CH11 2462MHz - R

1+2 Horizontal Fundamental
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Frequency (MHz)

Site +03CH20-HY

Condition :PEAK_BE_74 3m 9120b_02360_231030 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
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+ RBW:1000.000KHz VBW:0.110KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450111C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 106/54 CH11 2462MHz - L

1+2

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.110KHz SWT:Auto
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s e
Site :03CH20-HY Site 03CH20-HY
Condition : PEAK_BE_74 3m 9120D_02360_231030 VERTICAL Condition PEAK_74 3m 9120D_02360_231030 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
wod
e
wi L
a——————————
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R e
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Condition : AV6_BE_54 3m 9120D_02360_231030 VERTICAL Condition AV6_54 3m 9120D_02360_231030 VERTICAL

RBW:1000.000KHz VBW:0.110KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT Report No. : FR450111C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE20 Partial 106/54 CH11 2462MHz - R

1+2 Vertical Fundamental

A (@BuVim) Date: 20240523
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+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank
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+ RBW:1000.000KHz VBW:0.110KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

2.4GHz 2400~2483.5MHz

WIFI 802.11b (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m
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Condition : PEAK_74 3m 9120D_02360_231030 HORIZONTAL Condition PEAK_74 3m 9120D_02360_231030 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT

Report No. : FR450111C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m
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802.11b CHO1 2412MHz

1+2
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Condition : AV6_54 3m 91200_02360_231030 HORIZONTAL
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Condition : AV6_54 3m 91200_02360_231030 HORIZONTAL Condition AV6_54 3m 91200_02360_231030 VERTICAL
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TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT Report No. : FR450111C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CHO6 2437MHz

1+2 Horizontal Vertical
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Condition + PEAK_74 3m 9120D_02360_231030 HORTZONTAL

Condition PEAK_74 3m 9120D_02360_231030 VERTICAL
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Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D48 of D65



samonias. FCC RADIO TEST REPORT Report No. : FR450111C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CHO6 2437MHz

1+2 Horizontal Vertical
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Condition : AV6_54 3m 91200_02360_231030 HORIZONTAL Condition AV6_54 3m 91200_02360_231030 VERTICAL
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Condition * AV6_54 3m 91200_02360_231030 VERTICAL
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Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CH11 2462MHz
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Avg.

TEL : 886-3-327-0868
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samonias. FCC RADIO TEST REPORT Report No. : FR450111C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CH11 2462MHz

1+2 Horizontal Vertical
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2.4GHz 2400~2483.5MHz
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WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m
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Emission above 18GHz
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Emission below 1GHz
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Appendix E. Duty Cycle Plots
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